

婦人科癌レジメン

療法名	投与量	投与日	投与期間
TC	パクリタキセル 180mg/m ²	day1	3週毎
	カルボプラチン AUC=6	day1	
TC+BEV	パクリタキセル 180mg/m ²	day1	3週毎
	カルボプラチン AUC=6	day1	
	ベバシズマブ 15mg/kg	day1	
CPT-11+NDP	イリノテカン 60mg/m ²	day1,8,15	4週毎
	ネダプラチン 80mg/m ²	day1	
CPT-11+NDP+BEV	イリノテカン 60mg/m ²	day1,8,15	4週毎
	ネダプラチン 80mg/m ²	day1	
	ベバシズマブ 15mg/kg	day1	
DC	ドセタキセル 75mg/m ²	day1	3週毎
	カルボプラチン AUC=5	day1	
DC+BEV	ドセタキセル 75mg/m ²	day1	3週毎
	カルボプラチン AUC=5	day1	
	ベバシズマブ 15mg/kg	day1	
DP	ドセタキセル 70mg/m ²	day1	3週毎
	シスプラチン 60mg/m ²	day1	
DTX+NDP	ドセタキセル 70mg/m ²	day1	3週毎
	ネダプラチン 60mg/m ²	day1	
PLD	リポソーム化ドキシソルビシン 50mg/m ²	day1	4週毎
PLD+BEV	リポソーム化ドキシソルビシン 40mg/m ²	day1	4週毎
	ベバシズマブ 10mg/kg	day1,15	
CPT-11	イリノテカン 100mg/m ²	day1,8,15	4週毎
NGT	ノギテカン 1.5mg/m ²	day1~5	3週毎
NGT+BEV	ノギテカン 1.25mg/m ²	day1~5	3週毎
	ベバシズマブ 15mg/kg	day1	
SOX	オキサリプチン 100mg/m ²	day1	3週毎
	S-1 40mg/m ² /回,1日2回	day1~14	
GC	ゲムシタビン 1000mg/m ²	day1,8	3週毎
	カルボプラチン AUC=4	day1	
GC+BEV	ゲムシタビン 1000mg/m ²	day1,8	3週毎
	カルボプラチン AUC=4	day1	
	ベバシズマブ 15mg/kg	day1	
GEM+BEV	ゲムシタビン 1000mg/m ²	day1,8,15	4週毎
	ベバシズマブ 15mg/kg	day1	
GEM	ゲムシタビン 1000mg/m ²	day1,8,15	4週毎
BEV+Olaparib	ベバシズマブ 15mg/kg	day1	3週毎
	オラパリブ 300mg/body/回,1日2回	連日	
wPTX+BEV(卵巣癌)	パクリタキセル 80mg/m ²	day1,8,15	4週毎
	ベバシズマブ 15mg/kg	day1	
AP	ドキシソルビシン 60mg/m ²	day1	3週毎
	シスプラチン 50mg/m ²	day1	
Pembrolizumab+Lenvatinib	ペムブロリズマブ 200mg/body	day1	3週毎
	レンバチニブ 20mg/body/回,1日1回	連日	